C-Dax / Boom 4+4 / Parts Diagram

Spray
View Products

Spread
View Products

Measure
View Products

Accessory
View Products

Parts Diagram

Boom 4+4
Model: 4+4 (81393)

 

Parts List

Item No. Description Part No. QTY Unit
1Centre-Boom-T Bar-ZP1900-83001EA
2Bracket-Boom Mount-4+4/5+5-ZP1300-20751EA
3Knob-Hand Screw-M10x35-Plack-Plastic4550-38002EA
4Arm-Foam Marker-1m-ZP1072-56502EA
5Saddle-Upper-20->25-Round-ZP7700-87502EA
6Plate-Pivot-Crinkle Plate-4+4/5+5-ZP6240-57302EA
7Fastener-Nut-Nyloc-M10-ZP3170-00106EA
8Fastener-Nut-Nyloc-M8-ZP3170-00084EA
9Tube-Boom-4+4-LH-SS8840-11991EA
10Tube-Boom-4+4-RH-SS8840-12001EA
11Nozzle Assembly-Turbo-1/4BSPM-1.2mm Tip5300-12008EA
12Nozzle Body-Wet Boom-20mm-1/4BSPF5300-27008EA
13Fastener-Machine-Screw-Pan-M6x16-Pozi-ZP3110-061616EA
14Pipe-Fitting-Connector-Elbow-10 Shank-Incl 1/2BSPF Fly Nut-Brass6200-16002EA
15Clamp-Hose-Oetiker-Single Ear Stepless-15.3<>18.5mm-S/S2000-20152EA
16Spring-Compression-Crinkle Plate-ZP8250-18002EA
17Fastener-Set Screw-Hex-8.8 Grade-M10x50-ZP3290-10504EA
18Hose-Spray-Delivery-40 Bar-10mm ID-Yellow4100-00101EA
19Hose-Spray-Delivery-40 Bar-10mm ID-Yellow4100-00101EA